
250 SXS 2003 <2003><EU><630031>
REAR BRAKE CONTROL

929

Pos Part Number Description Additional Text Quantity

1* 54813060000 FOOT-BRAKE CYLINDER SX 2003 WITH MEMBRANE 1.00

2* 54813061000 REPAIR KIT PISTON 13MM SX 03 1.00

3* 54813062000 FOOT-BRAKE CYL. COVER SX 03 WITH MEMBRANE 1.00

4* 54813063000 FOOT-BRAKE CYL. GASKET SX 03 1.00

7* 54813070000 BRAKE HOSE REAR 655MM 03 1.00

8* 54813020100 banjo bolt M10x1x19 black SX, EXC USA 1.00

9* 42013226000 CU-SEAL RING DIN7603-10X16X1 2.00

10* 54813050044 FOOT BRAKE LEVER CPL. 03 1.00

11* 54813051000 STEP PLATE FOR BRAKE LEVER 1.00

12* 0015050123 HH COLLAR SCREW M 5X12 WS=8 2.00

13 54603062000 RETURN SPRING FOR BRAKELEVER 1.00

14* 0015060203 HH COLLAR SCREW M 6X20 WS=8 1.00

15* 54813056000 PUSH ROD L=28MM 03 1.00



16* 0934060003 Hex. nut DIN 934 M6 1.00

17* 54813055000 SWIVEL HEAD KA6 03 1.00

18* 0912100406 AH SCREW DIN6912 M10X40 10.9 1.00

19* 59001037000 SPECIAL SCREW M8X26 WS=10 1.00

20* 46030045000 flanged nut M8 WS10 1.00

21* 0625060002 deep groove ball bearing SKF 6 2.00

22* 54630044000 COLLAR NUT M10 WS=13 1.00

30* 54803094000 FRAME PROTECTION SET 03 1.00

31* 54803092050 BLIND PLUG-IN NUT M5 WN 22A 03 1.00

32* 54803092060 Bush f. frame protection 03 1.00

33* 0014050253 HH COLLAR SCREW M 5X25 WS=6 1.00

34* 44011076305 CABLE TIE 300/4,8MM BLACK 1.00

80 306054 BRAKE FLUID DOT 4.0 1/4 LITRE 1.00
* = New part


